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Installation Instructions



Installation Instructions

YAMAHA YZF-R3
EXHAUST HANGER

Product Reference - 12656
Kit Contents

® 1 x Exhaust Hanger

1 x Footrest Blanking Plate

© 1 x M8 Custom Washer

® 1 x M8 - 25 Button Head Screw

® 1 x M8 Nyloc Nut
(P 2 x M8 - 20 Button Head Screws
© 2 x M8 - 16 Button Head Screws
# 5 x M8 Washers
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